



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		857164	SOLENOID PLATE	1		
2	54	828991	CLIP	1		
3	10	60411	SCREW (.312-18 X 1-1/4)	3		
4	12	49436	WASHER	3		
5	25	833155	GROMMET	3		
6	23	850234	BUSHING	3		
7		828791	CLIP	4		
8		826115	CLAMP	1		
9	10	822393	SCREW (M5 X 12)	2		
10		883072T	VOLTAGE REGULATOR	2		
11		858413	BRACKET	2		
12		830897	FOAM PAD	2		
13	10	821291	SCREW (M6 X 35)	4		
14		13541	PLUG (GRAY LEAD)	1		
15		828151A	TRIM RELAY	2		
16		828102	BRACKET	2		
17	25	818967	GROMMET	2		
18	23	818968	BUSHING	2		
19		NSS	DECAL	2		
20	10	821291	SCREW (M6 X 25)	4		
21	84	819514A11	WIRING HARNESS	1		
22	89	817109A	STARTER SOLENOID	1		
23	25	822179	GROMMET	2		
24	23	818968	BUSHING	2		
25	12	29245	WASHER	2		
26	84	856583A	CABLE	1		
27	10	821291	SCREW (M6 X 14)	1		
28	84	88439A34	BATTERY CABLE (POSITIVE)	1		
29	11	68292	NUT	2		
30	13	26993	LOCKWASHER	2		
31	11	45076	NUT	2		
32	84	88807A16	CABLE	1		
33	11	813938	CAP NUT	2		
34	84	93388A14	CABLE	1		
35	54	55098	CLIP	1		
36	84	88439A24	BATTERY CABLE (NEGATIVE)	1		